= IE1 K I}

JIN—Y1) R
PARTS LIST

BBWP-8BL
BBWP-8BL-BTFL

"“ﬂk" SEIKO SEWING MACHINE CO., LTD.



IN—YYZRTHAIZELT

1, MBETHET ERE ISHETRLTEYET.

2. COXRIF201MEIADTF—RIZEODWTERShI=LDTY,
3. BRIEFELGLIZEALTEINLIEENHYET,

B X

pages
FLRBIIR 0 e 1,2
EBREGZER 00 e 3 4
GHE-KFRR = ceeeeeerereseeemreessn e 5 6
MEIEREE = sssmmessecommeeiisiass i A RSN S 78
BMBZ AR s 9,10
THEEBG{R 0000 e 11,12
R SRS 00 e 13, 14
ATEE . FIT e 15, 16
PEUBHRBI(RE 0 e 17, 18
FZEUBRE 0 e 21, 22
FEEER(R 0 e e 23, 24
WMZ FITRER 0 e 25, 26
FABRR 0 e %] 98
LR BHOBERE 000 e 27, 28
}%Eﬁ%%ﬂﬁé ....................................................... 29[ 30
WmFREBEER 0000 e 31, 32
7’(‘)7!{‘)7@ﬁ("BT) ....................................................... 33,34
B A v FEIREFL O e 35, 36
-Z—F—EJX{‘)J?%Q%(—BT) ....................................................... 35, 36
TOERA{R 00 e 37,38
FZFHOFAT—BBRG(FL)  reerereresseresseresssssinnannnnesnnnns 37.38
ARIB A—TIL s LT TLLPPPPTTLPPEPPELTTLTTITRRIE LD 39, 40
HFEEBIZE 1 s 41, 42

HEEBIER 2 ceeeeeeeeeeeersseseseenean s 43,



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line‘: .
2. This book was prepared based on information available in March. 2011.
3. Parts are subject to change in design without prior notice.

INDEX

Machine body e e
Upper shaft mechanism === 000 crrrerrrretriiiiiiiiii ittt isis st
Needle bar and thread take—up mechanism = swesersccmmcmmemrmmme,
[nner presser -Foot mechanism ............................................................
Outer presser foot MEChanism  «=+=s s rsrrerrerereneritit e
Lower shaft mechanism ........................................................
Throat p]ate and throat plate base .........................................................
HOOk saddie and hOOk .................................... A R R R
Food shafb meohaniong = sveesiswesisesimpmesisrs e venis s snminsysamummsammaes
Feed adjustment mechanism — «+eereereesrmmmmmmmmm e
Upper feed mechanism — seeeeeessssssmmmssss e
Feed reverse mechanism ............................................................
Presser foot lifter mechanism ............................................................
Bobbin winder mechaniiamg = wwwrerssssoom oo smmms nsssmesnss smussrasss e sn s
Tension release mechanism ............................................................
Thread tension  seeereseesseeeescsiiieeeiieesa e
| -ubrication S AR SRR AR AR AR R TP HE TS r R v e
Quick reverse mechanism (—BT) eereeerrrrerernsiimiiii e
Knee SWitCh mechanism (__FL) ............................................................
Manual SWitCh mBChanism (._BT) ............................................................
Air pressure mechaniSm 00 srerrrereressseesssssiecsisieccttatt ety
Presser foot actuator mechanism (FFL)  sesrrerersemmmmmiinmir e
Connectors and cables  setesssssarseresianssss marssunsnrnsensnesnaasyossnnssassias
Accessories 1 ............................................................

ACCESSOHES 2 eeeeeeereseisaiaassssssssisiaseasissaseassssassaansssieaee



F {KBE{%/Machine body




F {KE§{%/Machine body

NO.| HMEES L |mwe ik DESCRIPTION
it 5
m o
PARTSNO. | © | ® |QTY
1 [60384 * [ % BEXSFE- SUPPORT BAR
2 |60227-01 * [ % 1 | kiR TOP COVER
3 |60227-02 * | % 1 |CDEAYILAZIL DIAL BUSHING, CD
4 |B150607 * | % 1 | EiRT L2 RUBBER CAP, 32.8
5 160229 * |k 1 | R#FEH/A— COVER, :T/TAKE-UP LEVER
6 |60204 * | * 1 | XK#FEH/A—LE BOLT. SOCKET M4X0.7 L=6
1 |31207 * | % 1 | =EA A= Ty o— WASHER, PLAIN M4
8 |60228 * | % 1 | EiR—b R wiy SHEET PACKING
9 30066 * | * 7 | EtRik BOLT, SOCKET M5X0.8 L=12
10 (27172 * | % | 5 |72 SET SCREW, SOCKET (CP) M6X1.0 L=8
13 60002 * | % | 1 |@ER FACE PLATE
14 |B159150 o 1 |EiRT L5 RUBBER CAP, 20.5
16 |60004 * | % 1 |EdcdE S OIL WICK, 130
17 160003 ol I I O I UASE PACKING,; F-PLATE
18 [27177 * | *® 2 |E#iE BOLT, SOCKET M5X0.8 L=16
19 [B117936 * [ = | 3 [$tERTLEE RUBBER CAP, 9.4
20 |20218 * | % 1 |4 RUBBER CAP
21 20161 * [ * 1 B OIL WINDOW
22 |8040 - = 2 |3a—FKFh/—ik SCREW 9/64X40 L=8
23 |30025 -| = | 2 |a—FhAR—tTvir— WASHER, PLAIN L3.5
25 |BS20345 * | % 1 |EYUSERLE RUBBER CAP
26 |B159150 * | * 1 |a—Fyed Lz RUBBER CAP, 20.5
27 |B142743 * | - 1 |FLI YA =Rz RUBBER CAP, 27.5
28 |B159928 - 1 | BEYRESH ) E—RIuE RUBBER CAP, 14
29 |B142374 * | * 2 |RwHLn—#Jva BUSH, DRY ; L=20
30 |B140063 * | * 1 |7\wHLIN—Ayri— PIN, DOWEL
32 |B153132 * | % 1 {/3wsLin—2byss—Fa2—7  |NYLON TUBE, L=13.5
33 |B140063 S 1 |3wHL =R TYH Zwsi—  |PIN, DOWEL
34 |B104821 * | * 1 |y —EgT Lt RUBBER CAP, 10.5
35 [30046 x| * 1 |7—R#E1k SCREW, TRUSS M4X0:7 L=4
36 [31207 * | * 1 |7—ABIEDy — WASHER, PLAIN M4
37 12132 ¥ | % 1 |ELR BED SLIDE
38 |6031-01 * | = 1 [ELHRiEHRLC SCREW 11/64X40 L=9.0
42 160358 x| * | 1 [RyFER UPPER COVER ASSY, BED
43 |60359 * | * 1 | NyFEfRAAvFD SHEET PACKING, BED
44 |30075 * | * | 10 [RykEiRit BOLT, SOCKET M4X0.7 L=8
45 (B105113 * | % 1 [RNuF§imee SCREW 12.70X28 L=5
46 |B105215 * | * 2 [ RyF#amRE/ \vF PACKING
47 160357 * | * I - TVAT vl PIPE
48 |60371 * | * | 1 |[ZRERE=Z—NLA(T TUBE, 120
49 [60364 * | * 1 |RuKhig OIL CAP, BED
50 |B140518 ¥ | x| 1 [RyuFhEoHERE SCREW 7.94X28 L=10
51 |B081007 * | *x 1 | Rz o8R0y O RING, P7
63 |B159150 * | % | 1 |REHS—TLIE RUBBER CAP
64 |60360 * | % 1 |[F1rsy—2 OIL GAUGE
65 [37229 x| x| 2 |9vit SET SCREW, SOCKET M4X0.7 L=5
66 [61531 x| x| 1 |AKREZEER) SUPPORT BAR (LONG)
67 |61533 * | * 1 |PRfFEHAA—R INTERMEDIATE CASE COVER
68 |30046 * | * | 4 |PREBEH A A—HRIE SCREW, TRUSS M4X0.7 L=4




F#EHES{% /Upper shaft mechanism

i




L+ ER{% /Upper shaft mechanism

NO. | EmoaEe E e e DESCRIPTION
3| g

| PARTSNO. | ? | @ |aQTY
1 |60007 * | * 1 | Lk UPPER SHAFT
2 |60015 S 1 |9509F— 3 hh CRANK MOTION CAM
3 |11031 * | % 1 | B8RP (ED BEARING, UPPER SHAFT
4 18607 x| % 1 |25 9hL1EA) SCREW 9/32X28 L=16
5 27172 x| * 1 |9529hL1EB) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 |[30066 * | % 2 |90ESS9FRL BELT, SOCKET M5X0.8 L=12
7 135999 x| * 1 |90ESS 91k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 |60011 x| * 1 |54 — BALANGER
9 |28027 * | * 1 |/\S2H—1k SET SCREW, SOCKET (CP) M8Xx1.25 L=12
10 |60009 S 1 | LE#BRAS— () BR-COLLAR, M U-SHAFT
11 27172 ¥ | * 2 | EEBRAS—(F)ik SET SCREW, SOCKET (CP) M6X1.0 L=8
12 |60010 * | * 1 | EER7Y S () BEARING
13 60223 * | % 1 |R&EEHS— COLLAR, BOBBIN WINDER
14 |35999 x| * | 2 |RESHS—IE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 60224 * | % 1 | ERJLET—1 ($80) UPPER BELT PULLEY ASSY
16 |60225 * | * 1 | ERILET—1)—1E(A) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 |28043 * | % 1 | ENILNF——1E(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 |60008 * | * 1 | EEABRAS—(52) BR-COLLAR, B :U-SHAFT
19 (60013 * | ok 1 | E#BRAS—#)ILOHE RETAINING RING, EXTERNAL C20
20 27172 * | * | 2 | EEBRAS—(#)IE SET SCREW, SOCKET (CP) M6X1.0 L=8
21 60014 * | % 1 | EER7YLS () BEARING
22 161503 * | * 1 |24SUTRILE TIMING BELT
23 |50404 * | * 1 |F—Y—1k(A) SET SCREW, SOCKET (CP) 15/64X28 L=19
24 |50405 £ | * 1 |F—1)—I1k(B) SET SCREW, SOCKET (CP) 15/64X28 L=19
25 |61529 * | * 1 | F—Y— PULLEY COMPLETE
26 |37031 * | * 1 |F—=U—HLHal SCGREW, FLAT M6X1.0 L=16
27 37028 * | * 1 |F—)—BLAalES WASHER
28 |61504 * | * 1 |PAF5— IDLER
29 |61507 * | * 1 |7AF5—x5E IDLER FLANGE
30 [61505 * | % 1 | 7A4FS5—8h IDLER SHAFT
31 [11426 * | * 2 |FAFS—#hit&HEG RETAINING RING
32 27171 ¥ | * | 2 |[FAFS—x&1 SET SCREW M5X0.8 L=10
33 |61506 * | % 1 |7AFS—RE#H IDLER ADJUSTING SCREW
34 |271172 * | * 1 | PAFS—ERZE#IE SET SCREW, SOCKET M6X1.0 L=8
35 61534 * | * 1 |3y y INDICATOR RING
36 |27172 * | % 1 |X=yod ik SET SCREW, SOCKET M6X1.0 L=8
37 |37061 * | * 2 |PARS—Tyiv— WASHER
38 (37158 * | * 1 |[F—U—Tvv— WASHER




#t#E - KFEBI{% /Needle bar and thread take—up mechanism

41




&4 - XFLRH{R /Needle bar and thread take—up mechanism

No.| memEs g s =4 DESCRIPTION
nE
m m

| PARTSNO. | 9| ® |QTY

2 [60028-01 * | * 1 |$#ELE NEEDLE BAR BRACKET

3 |60028-02 * | * 1 gggig@a NEEDLE BAR BRACKET SHAFT

4 |60028-03 * | * 1 AT L RUBBER SHEET

5 |60030 * | * 2 |#ELXEHRKEY PIN

6 |60044 * | * 1 |#EEEEAL—IL GUIDE RAIL, N/B-CLAMP

7 [37112 * | * 2 ggiﬂ%;ﬁmb—wm SCREW M3X05 L=6

8 |60622-A * | * R NEEDLE BAR

10 B140553 * | * 1 ?é;@g SET SCREW 1/8X40 L=4.5

1 160041 * | * E NEEDLE BAR CLAMP

12 |37134 * | * 1 |#HERHERL SCREW M4X0.7 L=10

13 |60042 * | * 1 |EHEREAE SLIDE BLOCK, N/B-CLAMP

1; 60034 * | % 1 |#HELEE=—N/8qT OIL TUBE, 110

15 60032 x| * 1 |8HE+EEE '

16 160031 M P ggigﬂtz/ g&)\&ngg 70

17 |30046 x| * 1 |$HELXERRTIE SCREW, TRUSS M4X0.7 L=4

18 |61508 * | * 1 | KGR THREAD TAKE-UP LEVER COMPLETE

19 |37046 * | % 1 |REATYLY () BEARING, S ; T-TAKE-UP

20 (37047 * | * 1 |EEATYLHS(K) BEARING, L ; T-TAKE-UP

21 |37051 * [k 2 |REIyNr— WASHER, THREAD TAKE-UP

22 |60019 * | % 1 |EFEER THREAD TAKE-UP SUPPORT

33 6?(5)2; * | * 1 fﬁ%igt SUPPORT SCREW M4X0.7 ; T/TAKE-UP

3758 * | * 1 | KEEZZRCFHv NUT M4
25 [37053 *| % | 2 |REXA=—FARTYLY NEEDLE BEARING
33 60020 * | x| 2 Egiiup’y SUPPORT RING, ; T/TAKE-UP
60022 x| * 1 |90EHSY CRANK, 90

28 [60023 * | * 1 |&ESS9(5) NEEDLE BAR CRANK ROD ASSY

29 2802;1 * | x| 2 ﬁﬂgbﬁyb&‘wba‘ BEARING

30 |6001 e 1 |EXEEY PIN, ; T/TAKE-UP

31 [60116 x| * 1 aﬁﬁt::/u-_nu SET SCREW, SOCKET (CP) M5X0.8 L=8

32 |e60018 x| % 1 IRFEVAZL BUSHING, ; T/TAKE-UP PIN

33 [60116 * | 1 |KEEAZ)LIE SET SCREW: SOCKET (CP) M5X0.8 L=8

34 |60043 * | * 1 | #EETE#ARILED BUSHING

35 |60081 * | % 1 |#HELBEARIL(E) BUSHING, F

§$ g&{;ggzo * | * | 2 gfgiﬁg?wv— RING, THRUST
x| * | 2 |2 Shs>— COLLAR

38 |27177 * | * 2 (HELESEHST—FHHRL BOLT, SOCKET M5X0.8 L=16

39 90625 * | x| 2 |#ELREIST—FHRLT Yy v— [WASHER, SPRING 2-5

40 [N0124 * | 1 |#tDP X 17 #24 NEEDLE, DPX17 (#24)

41 |61508C * | * 1 | =TV THREAD TAKE-UP LEVER SET

42 |31110-A ¥ | * 1 (EiEELE BOLT, SOCKET M3X0.5 L=10

44 160634 * | ok 1 |#HaEEyiks NEEDLE CLAMP BRAKE PIN

46 161024 * | % 1 |#HEF NEEDLE CLAMP




13 % B 4% /Inner presser foot mechanism




1 2 B41% /Inner presser foot mechanism

NO.| HSES L lmwe e DESGRIPTION
S 9
m m
PARTSNO.| | ¢ |QTY
1 60081 [ |1 [fEEARIL (BI) BUSHING, F
2 160082 * |k 1 AL (18) BUSHING, B
3 60106 * | ok | 2 |[HEEHS— COLLAR, UD ADJUST-SHAFT
4 (18028 * | x| 2 |iE#HS—1k SET SCREW, SOCKET (CP) M5X0.8 L=5
5 160078 * | x| 1 |HEEBRRLY SPONGE
6 |60080C * | o | 1 (HEER(GHE) SHAFT ASSY
7 60080 * | % 1 |5E84 SHAFT
8 [31092 * | % 1 |#EEEal BOLT, SOCKET M4X0.7 L=12
9 |B104450 * | * 1 |[#E8hT L1 RUBBER CAP, 8
10 |60057 * | * 1 |HEEE CONNECTING PIN
11 160528 * | % 1 |4&EhmRS OIL WICK, 235
12 160068 * | * 1 [Fa—THAFA) TUBE GUIDE
13 |60064 * | * 1 |(Fa—THAFiE BOLT, SOCKET M3X0.5 L=5
14 160066 o - 1 |E LEATHER
15 |18349 * | % 1 |[Fik BOLT, SOCKET M3X0.5 L=6
16 |60483 * | % 1 [RBATYv— WASHER, SQUARE 10X12X1
17 |60065 * | * 1 |=E-oXER CONNECTION
18 |60059 o 1 |Exbm STOPPER CLAW
19 |60060 * | * 1 |[#ZEEIR PRESSER CONNECTION PLATE
20 |60056 x| * 1 (A EEESRS PRESSER BAR CONNECTION
21 |60059 * | % 1 |[Eviem STOPPER CLAW
22 160064 * | % 1 [Ex 1Tk BOLT, SOCKET M3X0.5 L=5
23 |60056 * | % 1 |$PZ PRESSER BAR CONNECTION
24 |60059 * | * 2 |EvEm STOPPER CLAW
25 |60064 * | % 1 |Exab Mt BOLT, SOCKET M3X0.5 L=5
26 |60057 * | % 3 |MAEEEEY CONNECTING PIN
27 |60058 * | * | 3 |[WMABEEEEHES OIL WICK, 50
28 |60094 * | * 1 |t ——nAaT OIL TUBE, 75
29 |BS51277 e 2 |#E#oTILk FELT
30 |BS51803 * | * 1 |[iE&#ooLE- FELT
31 60079 * | % 1 |EdhT L2 (R RUBBER CAP
32 |60086 * | % 1 |[4EsE RS OIL WICK, 80
33 |60096 * | * 1 |ffh it & E#BS OIL WICK, 20
34 |60063 * | * 1 |IRhibAEE SHAFT, SLIDE BLOCK
35 61021 o 1 [hRZHE INNER PRESSER BAR
36 |60062 * | * 1 |IRhitBE GUIDE SLIDE BLOCK
37 |8145-03 * | * 2 |iRhib B EIEOER RETAINING RING, EXTERNAL 4
38 |60061 * | * 1 |[RhibiRk STEADY PLATE
39 |37136 * | x| 2 |[fRhibiRiE SCREW M5X0.8 L=10
40 [19411-S * | * 1 ||z INNER PRESSER FOOT
41 |17104 * | * 1 |z iE SCREW SM4.37X40 L=6
42 19411C * | * 1 |IZ (H) INNER PRESSER FOOT COMPLETE




40 % B8{%& /Outer presser foot mechanism




S48 Z BR{%/Outer presser foot mechanism

NO. | MREE % e 2% DESCRIPTION
=5
m m
PARTSNO.| ¥ | ? |arty

1 60161 * | * 1 [3BRZ EFEA%IL(A) BUSH, A : P-FOOT LIFTER SHAFT

2 |B148197 * | % 1 | Z EITEA%IL(B) BUSH, R : SPREADER SHAFT

3 |60162 * | *x 1 |38z L8 AR)L(C) P-FOOT LIFTER SHAFT BUSH, C

4 |B146539 x| % 1 |38z EFéhA%/L(D) FEED SHAFT BUSH, L

5 161023 * | % 1 |AEARL BUSHING, ; P-BAR

6 |60116 * | * 1 [z #EA2ILLE SET SCREW, SOCKET (CP) M5X0.8 L=8
7 |60069 * | * 1 (ARG TV PRESSER ADJUSTING DIAL

8 [60070 * | % 1 IRz EREHR (E) PRESSER ADJUSTING PLATE ASSY
9 |60077 * | * 1 (RIS HRZTILE FELT, PRESSER ADJUSTING PLATE
10 |60076 * | % 1 ||z EAEEYTIE PIN

11 [11426 * | * 1 ARG YIIEC DR RETAINING RING, E7

12 |60156 x| % 1 [3RZ B &S (4E) P-FOOT LIFTER CONNECTION ASSY
13 |60157 * | * 1 |#Z EIFERmS OIL WICK, 400

14 |60158 * | * 1 A EEHGHEY PIN

15 128043 * | * 1 |Z EFEE 1L SET SCREW, SOCKET (CP) M6X1.0 L=10
16 (61022 * | * 1 [5x4 PRESSER BAR, OUTER

17 |60074 * | % 1 |[EET) T8 SHAFT, PRESSER BAR SPRING

18 |60073 * | * 1 ||ABETIUTZ(F) SPRING SUPPORT, D

19 |60075 x| * 1 ||BxEXTYYT PRESSER SPRING

20 |60071 * | * 1 |BEERATY T HS5— COLLAR

21 60072 * [ x| 1 [RXERTVTE(L) SPRING SUPPORT, U

22 19060 * | * 2 | BAERATIT@ATYTEY PIN, SPRING 3X8

23 31094 * | * 1 |z EZ Y T8I RETAINING RING, E5

24 160155 * | * 1 [#BX ek PRESSER BAR, LIFTER SHAFT

25 |B146581 * | * 2 |WEZETE@AT— SET SCREW COLLAR

26 |B014760 * | * 2 |HRALETE#AS—1ERL SET SCREW, SOCKET 5.95X28 L=6
27 |60380 * | % 1 |BREFB(LE) KNEE LIFTER ARM, U

28 |28031 S I 1 |E¥ R )&l BOLT, SOCKET M6X1.0 L=14

29 |60163 * | % 1 AL (L) RTYY SPRING

30 |61525 * | x| 1 |BREESEGE K-LIFTER CONNECTING BAR ASSY
31 |61525-01 * | * 1 |BRLITEERE KNEE LIFTER CONNECTING BAR
32 (30203 * | * 2 |UoR—IL LINK BALL

33 [11412 * | % 2 |YoHR—=ILFvh NUT
~34 (28578 2T E STy vy ——— |WASHER, SPRING 206 -

35 |60165 * | * 1 X EFHLB) PRESSER BAR LIFTER CAM, B

36 34323 * | % 1 (#Z EFHLFERL BOLT, SOCKET M5X0.8 L=18

37 |60164 * | % 1 |#ZEFHLW PRESSER BAR LIFTER CAM, A

38 61050 * | x| 1 [ EFHALAERLE SHOULDER SCREW 15/64X28

39 |61051 * | * 1 B LEFHLA)T Y v— WASHER, PLAIN L6

40 (8047 * | * 1 A EFHLNANEED Y v — WASHER, WAVE 8

42 |60166 * | % 1 |z LT PRESSER LIFTER BAR

43 (11430 * | * 1 |#RZ EFEEEY LEVER GRIP

44 [60379C * | * 1 |BRLET#GER) KNEE LIFTER SHAFT ASSY

45 (60379 * | % 1 |[BELETE KNEE LIFTER SHAFT

46 |BS16290 * | * 1 |BRLEFa#@E NEEDLE ROLLER, 4X19.8

47 (28208 * | * 1 |EY¥ E(Féhit R RETAINING RING, E10

48 |60381 * * 1 |BRETFB(TF) KNEE LIFTER ARM, D

49 (34323 * | * 1 |E¥ EFBR(TF)&FERL BOLT, SOCKET M5X0.8 L=18

50 [30804 * | * 1 |E¥F EFBI(F) vk NUT Mé

51 |60159 * | % [ 1 X LETFE#HEY NEEDLE ROLLER, 5X29.8

52 |30804 * | % 2 R AEHA 1Y ILF v NUT M6

53 |61020 * | * 1 [(RZ$E PRESSER HOLDING BRACKET

54 [27174 x| % 1 |¥RZ\|E=IE PINCH SCREW M5X0.8 L=8

55 |18484 ® | * 1 |5 #8AE SCREW 3.57X40 L=11

56 [10677 x| * 1 |9MRZ Ty v— WASHER

57 (19470 % | * 1 (P4 —H—F FINGER GUARD

58 [10796-S * | * 1 |98 OUTER PRESSER FOOT

_10_




